' Real Speed Engineering m w ﬁ m

INSTALLATION MANUAL

JWFIIRITS—

FULL TITANIUM MUFFLER

RB6090-NS05-07

BE
APPLICATION

NISSAN SKYLINE GT-R (BNR32/BCNR33/BNR34)

RE BNR34 BCNR33 BNR32

PART NUMBER RB6090-NSO5C RB6090-NSO5B RB6090-NSO5A

Bx / INDEX

( )\
P2 HAFEE

\ J

( )
P7 English

\ J

CORVFEHRBESEV LIFVIEE, £IUIHINESTEVET,
CEARTCCOFRBAZEZ L(BHRADIZIE LBRELZEN,
BFHIOIABEI CEDHE B DIHFRCAYIRE L T2,

SBAECENM TVWSEESIREM IO TLUZEL,
EZBEEEA-N-DOFITIIRMEBENNELCRDET  AFELEDETHELZZN,

REMERICLOFHNECIIZS B TREERZEVNRFIOT,
HENCHT T AETZE N,

IRFEIERR THDH 1 2SN BB A EABZ N T BEHRASELIZE.

Thank you for purchasing a RSE product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.
You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




=
EEAIBRL Teoms - mEsEoTANTREEEE L,

XA A TA (1)

a J )

YL Y- (1) 7727 EQ@)

XA w478 (1)

AL =Y FF—(1)

C)ommm

PAL Y= R(1)

e

HZ47y b Q)
- FRSE
77w { " anu-seize BNR34H D &
M8 L=25 (1) e ——————
M6 L=10 (1) Yo FLFa—%—(1) 7yF e —Z(1)

= S

"o »))))»)))))) ALY F() i

R&vHRIL Q) X [EBNR32FH

ERICHERRTERE =nviveresescs.

W IUOUERFIA-K W hLYILUTF W BEEERE B AVERUL
WEY2—FY)L-P6.5mEY L [ RESAE

ANuxs

B COREGBAEZAGICEADLIFEEEHICOWVTELEDHLDTT,
EEOEEPLFIBIZDOVTIIEETHEA —H—RITOBHBEEZEE CHERCE S,
AHMAIFEHERESERTT . Y—FXy Mo EORXETHELGZWHEINEEBRRTHEALTLCESLY,
AEZORMY FITIEZRFEDOEST-IRET, BREL - -BFEEIAT-oTLEELY,
BEITHEBUNADTHERAFSPHLLESIWN, FEGZELUV, TP UEHBEBITIENANHY T,

AEFZORY FIFICHELERRBDOBRBEORICITIEE FILY L EESTY ., BEBLAZMALNT
SV, AEGELV, TV UVEREBTIBALRHYET,

ABZEEY FIFHEECIE, BULIE, REEFFALTLESL,
CHERICELEVE TN DENYRBKTT,

NI

B AEZORYFHEIVDOUELIV, IXRY—R M RTLNTRICAZRRETIT>TLEEL,

B HBROREICEYETOEE - NKIEZ AR, £ - AlEEAELE LS
BNNHH=0, HRERBHEORY F1FEHERICT>T S,




1. METFY—-ABIITS—DEDHUL

A cccEBTIORMBTIETT. BPTERBERERELLAS. EROBREEFoTIEEL,
1. NyTFY—DI A4 FRIHFERY 53,

2. AR IZ—FWMYHNT,
27
3. #¥E—Fa—TJEMYNT, NN =
4 YE—Fa—T, TURIS—#BOYIS—nH—ERYNT. | ) O S &
5. A VYA LUY—RIEDOT TS —N\H— ° \
SLRYMFREBELEET 5. BNR2DA TRSE) i ==
6 ;Lé‘fﬁl: Mg (FEIM) %4 i~ }l
L RIS—NVH—F[RI7S0PF Y FMB(TH AL. \ ‘\
s . >
077 —AEHSRT 4 ~EEET B, \ = S
/ =
<##ft kLo >
2522+ RMB(FRM) [ [20~28N.m(2. 0~2. 9kgf-m) ]

2. Y9 FuFa—Y9—RDFIFIRONMI

FEGRFIRABOY IV RLTa—4—2EATHIEICEY, TEZIRMEICART D ENHEET,

STANDARD QUIET MODE 1 QUIET MODE 2
©), )
\/
AR
ZDEETTHEAVELITET, ZDELETTHERAVEEITEY, HTEMIABETT,
A e
= =

B 7V FIKRSHS5H CHMYMFRDB s FRBWTWVETH. MODE 2DRETTHEAETNSIZS.
Y TEMIEREZSEICEMIZRL T, BRICY IV FL71—Y—Z@EEL T,
&, MODE 1DRETIIZDEEFERATEE I, BMIZTIBTIYRRICTHEBVWEEITEY,

A

B COMIZTEOLEVES, BRAOREICKEY & - AIERAEELARSBIALAHYET,
W EE YL —T—LIVFOER - BHENECIHENHY FT,

A\ =
B FROB#ENREZRICNIZTES,.

YA LUY—REICHYBBALENWKSIZTVIRETRET S,
F—ILIVFHELEYEERNHNT N IEHZHETT D, (EEE15m)

YOV RLTa—H—%2BLELAHNEUBLVZ—EY—F0FT D, Q245FD)
BHEREEDLE, REIVERILIN6 - 72500+ Y EM6TH YU FLTa—Y—%2EBE%ET 5,
COB, FoTCIZELRAEFNRTWSED, YOV RFLTa—H—MENEEE
(15mmiEE) 12HDh. FEFICHERT S, (REV—FUI/HERSR)

MR URIL NG, 750 PFy RN6fER,

- =
=

o=




NHII2—FVITUE

F—LIY FEBESSOIY FFRERGE (REEISmm =il %#E) ‘.

Y FLFa—%—%
R 13

Y9 FLFa—Y—BYFiFrter&—

BV FRFLT 12— —OMERESER @Y it 2—K7—IbT > Figib 515mm)

\\\\\\\\\ \\\\\\

Sgw\\s

um““ \ \

v

EVEZ—FIIIETR—F 2 TDEVZ2—ICTTREHIT S,

6. TNTVWHELWLS THNIZO6.5mmIZE (M6RIV FHABTAX) ICTRBIFINITEITS,
7. MILERIVERITRZVRIVEMG « 757 TFy FM6ZERY 1. BET %,

8. BE. YUY FL7a1—H¥—NuBZzmH:EL. 3y AMBEEKZRICNABITIMIZITES,

9. ETONRBIIMIKTHE., T—IVIV FBLXUY IV FLT7a1a—Y—DNVRYZIT,

10 T MERET 5,




3. RSETIWFH I T S5—DEDFF

(v b RBEERGREMAER & MM Fvs])
FIRSRROEEER L TROBY T,

DA 4 s34 FA @1 LY —nUF

QA4 i34 TB OHa Lo —nNY FS51—

Bloa4LH— 7S5 2UMRIL M8

@|HRT Y b D|Z75vCFv b M8 [20.0728. ON.m (2. 0™2. 9kgf-m) ]
G252+ vy F MO [34.0739. ON. m (3. 5”4. Okgf-m) ] Dy FLFa—H—

®|v5vTNvE [25. ON.m (2. 6kgf-m)] ®[RE AL+ N6 [8.0°12.ON.m(0. 8"1. 2kgf-m) ]
W EETPYi 250+ k N6 [8.0712. ON. m(0. 8~1. 2kgf-m) ]

X BRICESHLEINDEAICEBTECEBEHLT 570, FBROTUF—XEEHLTLESL,

(%% FIE]

1 AMURA TAGED) 2, HEROTIS 2 PFy FMOGTE®G) 2R LIREHT 5,
COF., ZRAFBDNA TR b y/R—DLEAIZR &S ITRY T3,
XEABRART7y FEIE®), 2500+ FMOGTE®) A,
2. A A TBEIBE)IZVS VTN FGEIEC) EBL. ERXATDRTY VT 7 I MENETITHED LS,
AR TAFED) ITELRAL, RAKICRIS—NUA—RYRFIT5,
XHABI S VTNV KR BIEG) A,

. ALY —@IER) IS VTNV FERAL, RTYLT IV O RMBNETIZHD LS,
A i1 TBHIEQ) 2 LAY, XIS VTNV K (BIE®) EH.
A FILH—OTLRI—IBRETIT< & 3IZLTFEL,
4 ALY =N FIZTHAS LY —5N\—FWMY T, A4 LoH—I2EEFFITHRVNKSIC
FAELENS, IFY—RNYAH—IZERY T35,
KEABYALoY—NU FEIE®). Y4 LY —n\Y F51\—FIEO)
ISR GEIED) . 7522+ v b HIED) FEA,

5. FWMDO VTSV RITEFELGAL, AN SIEIZEAEDZEITS

<#FRILD>

25 02Fy cMO0ERS (RTE®) [34~39N - m(3. 5~4. Okgf-m)]
250 %y FN8ES (RTEM) [20~28N - m (2. 0~2. 9kgf-m)]
YAV G G) [25N - m(2. 6kgf-m) ]

6. A4 IATA-BEIED - Q). ¥4/ LY —HTEQ) DERITRTY VU RIEQD) 28 Y F+5.
XEARRTY Y RIEQD) FERA.




/\ i & (BCNR33/BNR34H)

BCNR33/BNR34IZER Y {41+ 235 & .

HRBREZICEY FURILRT—=EDI VTS UAMN
BRTELVEELHY ET,

F0BE. TRZSEIZYBEIMIET54HELT
10mmiEEN I VTS U REHFRELTLESL,

I o5 L2 S—iEbe R RILAT— !
L e 75> 2RS35,
:ﬁﬁjb—hEWWMIEﬁ5o

A i¥ B (BNR34H)

BNR34RI(Z., RSB T70OY b TOFDMBEDEEICE->TIE, VNV Ta 7a—H—IC
FHTEIENLAHYET, 7OV M4 T, 702 b TRTF—, EORBREELTLE->TH
FHELTLESHKIE. fABOTILIZAR—HG—%FAHAL., IMmBEDI VTS URAEHERLTLESL,

X1

YUY T AT a—H—

42 , FUZLYARN—BUFT 55 v b

\
A
\ C:-j ZDF

i | Q?::J
75V URIL L FA LY : 2 :
20.6~26.5N - m(2.1~2.7kg-m) | g e,
i T ! ®L m2
3 D koA

@ii» B
) 7r3rs—4— x4



s ==x
AEE\

B EERESBOIIVTS VAP, FENGNEEERL T, AEHZETHO>TTELY,
HRBEAREIZEYTDEBEIVTSUORNEBONEWNMESIE, - £22—<TT75—0
BYMITHRIL FEBHECRREELETED. KRROEBFI VTS UREERLI-E.
KEFEHLTT S,

B YOS—ICHRRENELERETERT L. BhOBETORRERY FT,
mA&RE, BTHREZT>TTEL,

B EE - FRRREICEY. BAMGICRESRATRENHY FT .
BEICIELC., BRRARET>TTSL,

7. BEITSCT, Y9V FLT1—Y—0BmWFF 217455,
XABDY IV FLT1—4— (@)
- IRF>RIL bM6 (RICHTRE)
- J3522Fw b M6 (@CHHE)
- IS2TNIL S M6 (@(CfIE) £/,

<#d ~ILT>
RS> ML M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
TS5 2RIV kM6 [7.8~11.8N.m(0.8~1.2kgf-m)]

Ase
=
BYOVRLTa—HY—ERYFTEFEE BF SRFAETETHLREVTTEL,

AR ORIRRMENHY T,
WYY RLTa—Y—0ORERE. Y7573 —PLZ0ORAAAGZRKETIToOTTEL,

8. NyT—DIAFRIHFERYFI1+5,

4. BDFHFE DR

1. BEICFELT LD, BEERT D,

2. TUDUEREIL, T4 RY U THLH2500rpmiEEE THERE LIF, EEENGUVOHIERT S,
T, FRFEN G EOHER BT,

. TRAMEFTZEITL. BERALPEEENLGLNERT S,

Ags

B EAPFENHDHEMRDETO, ARG LEECRRE G516, HERIXEEIC
To2TLEEL,

HRRhLHDE. MEDETOHSARIZL2TE4*RITREAELYBRKRTT,
FETRIZERZRL-BEEIELICREBIGARICEILEL, BEETo>TLESLY,
FDETEBEZITSBAF. IXFYV—X M RATLANTRIZAZERETIT 2 TLESLY,

HaDOBEENELTWSBEEF, TV UZERBET. EMEEICEELIKEL.
BRI TS,

VA3
B ASRZEBFLEE, EMARKRICE S TEHEIVS UERIZKRELTIEAHIBENHY £,
HEERIT TSy T AU EEREL, BREIIGLTENLDBEY T4 U9 %ET-T
GERIAN




KIT CONTENTS

Check to ensure all the following items are included in this kit.

MAIN PIPE A (1)

il

SILENCER (1)

SILENCER BAND RUBBER (1)

DD

FLANGE BOLT
M8 L=25 (1)

Jums}

FLANGE NUT
M10 (2) / M8 (2)
/M6(3)

SOUND REDUCER (1)

1)

BUTTON BOLT (3)

MAIN PIPEB (1)

SILENCER BAND (1)

Only for BNR34

Allen Key (1)

Aluminium Spacer (4)

ANTI-SEIZE(

X1l lusetration is of the BNR32 Kit

REQUIRED TOOLS

FOR INSTALLATION

M General engine maintenance tools
W Center Drill and ®6.5mm Drill Bit

A CAUTION
| |

W Torque Wrench W Official Servicing Manual W Hand Drill

W Safety Gear

This installation manual contains important information regarding this product.
For details regarding the assembly/disassembly of stock components, please refer to the vehicle's

official servicing manual.

This product is intended for motorsport/competition use and should MO7 be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.
Only install this product on the specified vehicles to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do MO use

excessive force as this can damage the product and/or the engine.

B Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

WARNING

M Only install this product when the engine and all exhaust related components are cold.

M Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.




1. REMOVING THE STOCK EXHAUST

A This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

4. Remove both the center exhaust pipe & the pre-muffler pipes hangers.
5

. Change the Hanger Rubber position from the front side of the Main Silencer. (BNR32 Only
Ref: to the below illustation)

6. Change the Muffler Hangers position from the
the lower arm to the body.

Use the included M8 (Next page (D)) flange nuts.
<Torque Specs> >
Flange Nut M8 (Next paged) | [20~28N.m (2. 0~2. 9kgf-m) ]

(2
S

)
A ,)
iy

(=)

2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

M The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

A |le@F
—

-

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

H The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.




A WARNING

Bl Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
M This may also result in the exhaust tip becoming warped or damaged.

A CAUTION

B Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
*PARTS USED: Button Bolt M6, Flange Nut Mé6.

10



Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended).

MARKING THE ADDITIONAL

BOLT HOLE LOCATIONS

Temporarily insert
the sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

i \\\\\\\\\\\x\\&\ .
A \\\\\\\\

ss“““s \ \\\\\ \\\\\\

S

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10 Clean and/or remove any remaining debris.

11




3. INSTALLING THE RSE TITANIUM EXHAUST

[Positioning and torque specs. of the included components])

Install the included components as shown below.

(D|MAIN PIPE A SILENCER BAND

@@IMAIN PIPE B (@|SILENCER BAND RUBBER

(®|SILENCER FLANGE BOLT M8

@)|GASKET {|FLANGE NUT M8 [20.0~28.0N - m (2.0~2. 9kgf-m)]
®)|FLANGE NUT M10 [34.0~39.ON.m (3.5~4. Okgf-m)] {D|SOUND REDUCER

®]|CLAMP BAND [25.ON.m (2. 6kgf-m)] {|BUTTON BOLT M6

@)|SPRING FLANGE NUT M6 [8.0~12.0N - m(0. 8~1. 2kgf-m) ]

3 Apply the Anti-Seize (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized

[INSTALLATION PROCESS]

1. Test fit the Main Pipe A with the included M10 Flange nuts.
Now attach the Pipe to the upper insertion of the stopper.
¥Use the supplied Gasket (@ previous page) with the M10 Flange Nut (® previous page).

2. GConnect the Main Pipe B, keep the pipes parallel to each other so that the spring hooks align with
each pipe before inserting Main Pipe B. Then install the Muffler Hanger
*Use the included Clamp Band (® previous page) with accessories.

3. Insert the Silencer GClamp Band onto the assembly, keep the pipes parallel to each other so that
the spring hooks align.
XUse the included Band Clamps (previous page ®).

A Ensure that the SILENCER is installed with the logo facing downwards.

4. Fit the silencer rubber to the silencer band, taking care not to scratch the silencer,
and then attached it to the exhaust hanger.
XUse the Silencer Band (Previous Page ®) , Silencer Band Rubber (Previous Page @)
with the M8 Flange Bolts (Previous Page (0) , and Flange Nuts (Previous Page (D).

5. Note the clearance of each part prior to doing the final tightening from the front.
<Torque Specs>

Flange Nut M10 (®), previous page)

[34~39N - m(3. 5~4. Okgf-m) ]

Flange Nut M8 (D, previous page)

[20~28N - m(2. 0~2. 9kgf-m)]

Clamp Band (®), mprevious page)

[25N - m (2. 6kgf-m) ]

6. Attach the SPRINGS onto MAIN PIPE A, MAIN PIPE B and the SILENCER.

X Parts used: SPRING

(@, previous page)

12



/\ CAUTION (for BCNR33/BNR34)

If you are installing the kit onto either the BCNR33 or
BNR34, additional clearance may be needed depending on
the vehicles tunnel section (varies with each vehicle).
If so, please make modifications to allow enough clearance

for about 10mm. Cut the section as shown

in the reference figure

: Grind a bit off from the reinforcing plate 1
| (as shown), to ensure adequate 1
| clearance between the front of the sub- F
I section silencer and the tunnel.
|

A CAUTION (for BNR34)

There' s a chance that the Rear Diffuser may come into contact/interfere with BNR34, depending
on the type of Front Pipe that is used on your setup. Please lower the Rear Diffuser, by using
the supplied Aluminum Spacer, if there is interference/contact made, when you have changed your
Front Pipe, Pront Pipe bracket and cataytic converter/decat pipe.

Rear Diffuser X><

Triple Cross Bar Installation Bracket

\ ,

_ptl

C:] Insert the Aluminium Spacer here.
—V

&

|
Flange Bolt Torque Specs
20.6~26.5N - m(2.1~2.7kg-m)

X % ACCESSORY
~ S
v Aluminium Spacer x 4

13

X Part



A CAUTION

W Ensure sufficient clearance and correct fitment has been achieved before completely tightening down
the fastenings. In some cases, there may be insufficient clearance due to minor differences
between individual vehicles. In such a case, loosen the fastenings on the center exhaust/muffler
and adjust the positioning until sufficient clearance is achieved before retightening the fastenings again

M Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or other debris
on it can cause blemishes and/or burn marks.

W Depending on the installation and use of the exhaust, you may need to apply thermal insulation to
prevent the surrounding components/areas from becoming damaged.

7. Install the SOUND REDUCER when necessary.
3% Parts used: SOUND REDUCER (®)
*BUTTON BOLT M6 (@2 included hardware)
*FLANGE NUT M6 (@ included hardware)
*FLANGE BOLT M6 (@ included hardware)

<TORQUE SPECS>
Button Bolt M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
FLANGE BOLT M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

A WARNING

B Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.
B Only install/uninstall the SOUND REDUCER when the exhaust is cold.

8. Re-connect the negative battery terminal.

4. INSTALLATION VERIFICATION

1. Check again to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm. Check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

/A warNING

W Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

M Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

B [f there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
B Ensure all exhaust related components have cooled before attempting any repairs.

B Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

A CAUTION

M Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

14




15



ﬁi’eal Speed Engineering

T252-0002 4R R EEfE /AR 2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara, Zama-shi, Kanagawa 252-0002, JAPAN
TEL : +81-(0)46-205-4870
FAX: +81-(0)46-205-4872

www.realspeedengineering.com

COHMICATIBHMLEDEE LEXTHEVLVWELET,
EXNE  A~% (WSA - EERE - FRFWARZEDEL)
10:00~12:00 / 13:00~17: 00

If you have any questions in regards to the installation of this product, please contact us.
OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00 / 13:00~17: 00

16



